

Shredder Hammer Bending Test Report

Part No				Material		Mn13Mo1	
Serial No		51C0602		Inspection			
Inspection standard		GB/T 232		Size (mm)		18.9×13.1×192.3	
Diameter(mm)		50		Span(mm)		80.6	
Deflection (mm)		51.54		Date		2019.3.20	
No	Span	Diameter	Compressive strength	Max bending force	Breaking bending force	Fracture deflection	Angle of bend
	80.6		2160	26.55	26.54	51.1	150
Test results		No crack at the bending part, qualified					

